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W BIBYF AL SBC-B17 36.5V 401Wh
¥ ou 4 A Chinese
Name of Sample £ /
English
BT 1118010232
Sample No.
EXX V) AEHF CHEB ARAF
Consignor /
A E$L AEHT (RO FRAF
Manufacturer /
Kol 5 ik BREHE (RTRREYEMOENT REARETN)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

BEE CeTERiTammdyt R mbsAaETm

4 P
FIRATA ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

DA | s
A dash Al I A
Appearance Black Plastics cement shell
hY &2 , A
Fou it B B 2018-01-22 AL B 2018-01-24 ~ 2018-03-12
Accepted Date Test Date
¥om % B TR AL PR i bl SMERS  d S I T e SRR
£ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ZRK, ZRERTARAE (55
ST/SG/AC. 10/11/Rev. 6 38. 3

A 4 The sample has passed thd €
TRANSPORT OF DANGEROUS GO

Conclusion 38.3
- AT 75 H 4 HE M2 Rechargeab 1 16 ¢ t%
Hix /

Comment '

E S VIV / B A
Consignor 215500

Arlice Post Code

P A Rite LA %&% Y] ﬁ *
Approver: “h Checker: Compiler: =

R

Title:

BB TFEf (Vice chief engineer)
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5 Sl N t—\‘ ‘5‘ J‘\‘ = o i
55 AR R B & A FREER _k’h'/[i%mk"f sk R AT Lk &ii
Name of Test Standard requirement or The .
No Test Result | Concl Remark
: - Clause Number of Standard st nes onclusion ema
PaE CETFRERRDEHNENT ek
AR FHE) ST/SG/AC. 10/11/Rev. 6 38.3 WM. 1 | Wk 1
1 2 UN Manual of Tests and Criteria See Appendix 1 ﬁﬁ, /
Altitude ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test T.1
simulation Passed
BAE T RRByER0 s R
HAR FME) ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 2 ME 2
2 . UN Manual of Tests and Criteria See Appendix 2 é;;*% /
Thermal test  [ST/s6/AC. 10/11/Rev. 6 Section 38,3 Test T.2|°° Passed
BAHE Gerfalitzsimp @seh R mimy
el FH) ST/S6/AC. 10/11/Rev. 6 38.3 HWIT. 3 | I3 3
3 . N UN Manual of Tests and Criteria : D
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 7.3 |oc¢ Appendix 3 P;sﬁd 'd
BAEHE OCTREREYERNENT R MR
ik FHt) ST/SG/AC. 10/11/Rev. 6 38.3 KT, 4 TLHE 4
4 UN Manual of Tests and Criteria : P
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T4 [oc¢ APpendix 4 P;id /
BealE CETREEYERMENE R
AN FA) ST/SG/AC. 10/11/Rev. 6 38.3 RIMT.5 | BpHE 5
5 UN Manual of Tests and Criteria See Appendix 5 .éﬂgg /
External short |s1/s6/Ac.10/11/Rev. 6 Section 38.3 Test T.5 pece
circuit
BeAE CETERRERNENE W mir
ik FHM) ST/S6/AC.10/11/Rev. 6 38.3 WHT. 6 | WiHF 6
6 UN Manual of Tests and Criteria g P Pas
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 [oc¢ Appendix 6 P;sfid /
gg;ﬁl «%?fi@ﬁ%iﬁﬁﬁ&ﬁ@iﬁ%ﬂ%&&ﬂﬁi‘&
s ST/SG/AC. 10/11/Rev. 6 38. 3 RUET. 7 LIS 7
T ﬁ?EEE UN Manual of Tests and Criteria ;gffﬁpendix 7 %;{;ﬁ, of
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Parsad
WAHE (TR Emammaiy K mmn
) FHE) ST/SG/AC. 10/11/Rev. 6 38.3 WIT-8 | HLiff% 8
8 ! UN Manual of Tests and Criteria See Appendix 8 ’é"*& /
Forced discharge [st/sG/ac. 10/11/Rev. 6 Section 38.3 Test T.8 Prassad
PEREZ S A s IRBIR AL - 18°C-22°C ; BESLE /%
Test Environment Ambient temperature:18°C-22°C;Ambient humidity:/%
Condition
A A )
. Test Item
pagpipn [ _Tollen —
Subcontracted Test SOURBE & AF / R /
Condition Subcontracted | Name Post Code
Laboratory 34k / W, ,
Address Tel

L. S,

V 40\ Nl
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A% 1 AR A LA | BRI
No. Name of Test Items Altitude simulation
X ; s RIEAT Bef REE Af
Ha | HaRA H_Before ABE A | g gk | Mk E| e
Y% Sample Status RE FrRa s % 2 Fr#&-d, % | Mass Loss | Residual |FL&
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g Y 1% 1% Event
CYC5E4:
001 | joyern®®® | 2588.5 41.38 | 2589.0 | 41.36 0. 00 99.95 | ©
CYC5E4 '
002 | oy ®RE | 2597.0 | 4149 | 2597.0 | 41.47 0. 00 99.95 | ©
—
003 | joyern®®E | 2587.0 | 41.39 | 2587.5 | 41.37 0. 00 99.95 | ©
004 | jopemreh | 2595.0 | 41.40 | 2595.0 | 41.39 0. 00 99.98 | ©
50CYCSE4 7 AL
005 | socreracire | 2577.0 41.39 | 2577.0 | 41.26 0. 00 99.69 | O
50CYCSE4 TR
006 | et mealy bocged o2 8 41.37 | 2577.5 | 41.35 0. 00 99.95 | ©
50CYCFE4AFE 2
007 | coctomca e b DgH, 5 41.39 | 2588.5 | 41.38 0. 00 99.98 | ©O
—
008 | soveriare | 2586.0 | 41.55 | 2586.0 | 41.53 0. 00 99.95 | o
R S FThis spalc:hi r;]LlégnLki onally
o
X
f
Sy
&iE: Lk V-RA DMK R-30E F-RK 0-A#k. LBEA. MK, L. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A3 5 WNRE LA | SR
No. Name of Test Items Thermal test
RI R Bef REE ARt
el Heps | B REE AN | g gamx| sidem fa
%5 Sample Status RE @A RE Fr#49, /& | Mass Loss| Residual | 3R,
Sample Mass OoCV Mass ocv OCV  |Other
No. /g A% /g A% /% 1% Event
001 | joycpon® | 2589.0 | 41.36 | 2589.5 | 41.26 0.00 | 99.76 | o
002 | oyinERE | 2597.0 | 4147 | 2597.5 | 4136 | 0.00 | 99.73 | o
003 | joyepocan® | 2587.5 | 4137 | 2588.0 | 41.28 0.00 | 99.78 | o
004 | yronaRt® | 2595.0 | 41.39 | 2595.5 | 41.29 0.00 | 99.76 | o
005 | sorerard | 25770 | 4126 | 2578.0 | 41.19 0.00 | 99.83 | o
006 | socrerpiate | 25775 | 41.35 | 2578.0 | 41.26 0.00 | 99.78 | o
007 | ocrorri® | 2588.5 | 41.38 | 2580.0 | 41.28 0.00 | 99.76 | o
008 | soperiii | 2586.0 | 41.53 | 2586.5 | 41.41 0.00 | 99.71 | o

11‘% EThis space intentionally

left blank

&iE: Lk V-RA DRk R-RE PRk 0-RiR. RRA. AMK. RKEL. AAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

\ga

1 =
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i ; BAHE LA |
No. Name of Test Items Vibration
b ke I
5| HIRA eLE B Eetire BB Afer | g a5k | #lbw s | S
%5 Sample Status RE FHReE| KT JF#& @, )& | Mass Loss | Residual | ZL&
Sample Mass oCV Mass ocv ocv Other
No. /g AY /g AY /% 1% Event
001 | joernt® | 2580.5 | 4126 | 2589.5 | 4122 0.00 | 99.90 0
002 | yeria® | 25975 | 4136 | 2598.0 | 41.31 0.00 | 99.88 0
003 | oyoennh | 2588.0 | 41.28 | 2588.0 | 41.14 0.00 | 99.66 | o
004 | o EER | 2595.5 | 4129 | 2595.0 | 41.25 0.02 | 99.90 0
005 | soovercand | 2578.0 | 4119 | 2578.0 | 4115 0.00 | 99.90 0
006 | sovorcnrd | 2578.0 | 41.26 | 2578.0 | 41.23 0.00 | 99.93 | o
007 | soonncm®®® | 2589.0 | 41.28 | 2589.0 | 41.24 0.00 | 99.90 | o
008 | soercasi® | 2586.5 | 4141 | 2587.0 | 41.36 0.00 | 99.88 | o

v i

This space intentionally
left blank

ik LR V-iRA D-fR4K R-E PR K 0-AiR. RIRA. LMK, LaE. AAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

e
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NO. 1118010232

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

6/11
5 . R B L AR Mk
No. Name of Test Items Chadlk
RIEAT Bef REE Afte 5
B | HakA L S| RERA | MALE | L
g B - /ET% ﬂ'%—‘@)ﬁ }ﬁ'i' ﬁ‘%@&- Mass Loss | Residual | ZL
T Sample Status
Sample Mass oCcv Mass ocv ocv Other
w6, /g IAY /g v 1% 1% Event
001 | jorercar® | 2589.5 | 4l.22 | 2589.5 | 41.22 0. 00 100.00 | o
002 | oyorru®i® | 2598.0 | 4131 | 2598.0 | 41.30 0. 00 99.98 | o
003 | ioreracir® | 2588.0 | 41.14 | 2588.0 | 41.14 0. 00 100.00 | o
004 | yorrER® | 2595.0 | 41.25 | 2595.0 | 41.24 0. 00 99.98 | o
005 | sproran® | 2578.0 | 41.15 | 2578.0 | 41.15 0. 00 100.00 | o
006 | smmnionn | 4Z9IEIG| 41.23 | 25780 | 410 0. 00 99.98 | o
007 | sprerinrt | 2589.0 | 41.24 | 2589.0 | 41.24 0. 00 100.00 | o
008 | spcrora® | 2587.0 | 41.36 | 2587.0 | 41.35 0.00 | 99.98 | o
;L_FE E‘Ihis spalceefti rLtle;lntkionally
HiE: LR V-RA DR R-AE T-R_ K - k. LRA. LR, TG, LA K.

| Em— L. D A
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A5 5 AR B & AR HMRE B _

No. Name of Test Items External short circuit
G SR A G2 S E T4 FARL
Sample No. Sample Status Max. Extcrn/au]CTemperature Other Event

001 1cyécggﬁ?§§ged 28. 0 0

002 1cyécégﬁ?§$gcd 28.1 0

003 mécgﬁﬁfﬁgﬁrged 58. 1 0

001 1010 Torty ohatged 5.2 0

005 50C$gcgﬁﬁ?§1iged 7.9 0

006 EOC?{chgEﬁy%ﬁ;ﬂrged 58. 1 0

007 50038655ﬁ$£$ged a7.8 0

008 5oc§gcgﬁﬁ?£$ged 58.0 0
LI Faspg  |Mhis space intentionally left

blank

#iE: D-FAK R-2E F-RK 0-LEK. LARK. TKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% : BMAE LA |
No. Name of Test Items Impact
*$ngg%_%_ 1%%3%:Hi£§ iqiéézﬁ;@ﬁiELESiﬁiii. ‘;;4&533L3?
Sample No. Sample Status S Extern/a%Temperature Other Event
i 1CY1CC\:5C6%50£;§§ ity 18.6 0
proy=y
010 1CYICCY5C0%BOCEIE£$1 ty 18.6 0
ult 1cyl(?CY5Cov§0£ff ity 18.6 0
012 1CchCY5Coei? Oc?iff ity 18.3 0
= o sy L
013 lcyng:%%? Oc%a?j'ity 18. 4 0
217:?EI3 This space intentionally left

blank

Fiz: D-FRHK F-RK 0-Lfk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ] RUAE LA | WA

KB, Name of Test Items Overcharge
Wt R & .
Sample No. Sample Status Other Event

014 1cvécggf?§tgig%ged ©

015 1cvé%ﬁ$£$ged i

016 1cyéci5??§ézagiged 0

017 1cyécig?%§E3E:§ged ’

018 BOCigClﬁgﬁ?ﬁEged 0

019 5oc§3655f?§ézﬁfiged ©

020 50c§2CEE??§EZE;Ede °

021 BOCYCTEA TR H, 0

50CYC Fully charged

Eij:fEléi This space intentionally left blank

&iE: DMK F-AE K 0-AMIK, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

b A ]
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5 8 AW A B L AR R T
No. Name of Test Items Forced discharge
¥t MR A IR
Sample No. Sample Status Ofher Eveiit
022 1CYC llFqucliE%iff:}?‘arged 0
023 1CYC llEquCliE%ihsycf‘arged 0
024 1CYC 1rchlc l?%iﬁsic?arged 0
025 1cyc 1§uylcl?;m%ii}§c?arged 0
R2e 1CYC 1£UY1C1%%§CE§arged 0
027 1CYC %ng{jf%i%c?arged 0
028 1CYC chquc f%i%cfarged 0
029 1cYC ll’ifﬁ%%j%[c?arged 0
030 1cyc ]P?uylclia%i}fc?arged 0
031 1CYC lrglcl%%fifarged 0
032 5OCYC50FCUY1C15;??iﬁSS{Cfarged 0
033 SOCYC5 (]ISLlYlClJTyE%iﬁfcfarged 0
034 SOCYCSOFCquClj;%i%(Cfarged 0
035 50(:\{{:5 {;glylclj;n%iﬁi:?arged 0
036 50cyc50§jlc1jf%iﬁfc?arged 0
037 5och?OFCuYf 15:13 %fcfarged 0
038 EOCYCSOFC: 1C1?%1ﬁi[c’farged 0
039 5ocyc5 Gr(ff 1&;5%&?;1@,@ 0
040 5ocu(c5 Olgflcfﬁﬁfcﬁnged 0
041 5OCYC50FCL1Y lclj?%iﬁfcf'argcd 0

&ix: Dk F-AAK 0-RMR. AAK.
Note; D-Disassembly F-Fire O-No Disassembly & No Fire.

oL i

Ay,
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| /\ TEMPERATURE RANGE |




